3549 350A

V7 h%Ubx Lift

00000 O 0 O MENU BACK

Change

RH MEES TR B & < = RS % " &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| From ~ up To SERIAL NO. | REMARKS
1 | 3549 3501 000 |Ln'— LEVER 1
2 | 06910010 250 |4')y7° GRIP 1
3 | A024 0106 030 |& Ik BOLT 1 M6 x30x18(8T)
4 | 03500130613 |PW WASHER 1 |6Xx13%1.0
5 | A350 0106 002 |UFyk NUT 1 |M6
6 | 32052005 000 |27y SPRING 1 |#38
7 | 3634 4702 000 |Ayk ROD 1 |¢p8
8 | 3516 3022 000 [Ayk ROD 1 |p8
9 | 3208 3410 000 |4—vn'vyl TURNBUCKLE | 1 |M8x50
10 | A301 0108 003 |+9b NUT 1 |M8
11 | A301 2108 003 |+9b NUT 1 |M8E
12 | 0350 0140 818 |PW WASHER 2 [8x18x16
13 | 0520 0125 020 |7YE"Y PIN SPLIT 2 12.5%20
14 | 3549 3517 000 Ak STOPPER 1
15 | K700 0106 016 |Fik')L+ BOLT 2 |M6x16(7T)
16 | 3537 1325 000 |1vya1L—4% INSULATOR 1
17 | 0350 0140 618 |PW WASHER 2 |[6x18x1.6
BP63 —18— 2010/June




	MENU BACK: 


